153666 PARTS LIST
VOLANT COOL AIR INTAKES 1 | FILTER BOX 1 |5 X 3 1/4* SLEEVE 4 | 1/4* RUBBER WASHERS
PART NO. 1953666 1 | FILTER BOX LID 1 | 4% x 3° HUMP HOSE 2 | STAINLESS STEEL SCREWS

1 | VOLANT AIR FLOW DUCT 3 | 1/4-20 BOLTS 1 | VOLANT D-RING
INSTALLATION INSTRUCTIONS
1 | VOLANT FILTER BOX ADAPTER | 3 |6 MM X 25 BOLTS 1 | VELOCITY STACK INSERT
WWW.VOLANT.COM 1 | POWERCORE FILTER W/CLAMP | 6 [1/4° LOCK WASHERS
TECH SUPPORT: (909) 481-3888 | 2 | #064 cLaMPs 6 |1/4* WASHERS
2 | #080 CLAMPS 4 | 1/4-20 TRUSS HEAD SCREWS
VOLANT AR O ®
FLOW DUCT
THROTTLE
BODY
4 x 3
(@ STAINLESS HUMP HOSE
STEEL SCREWS 4064 w064
T T , ~ CLAMPS CLAMPS
(4> 1/4'-20 TRUSS HEAD SCREWS o ©
(4> 1/4* RUBBER WASHERS FACTORY
. 2 MAF SENSOR
M.M - VOLANT
=— [O-RING
\__U___ Y — VELOCITY STACK
VOLANT AIR < INSERT
— O —
=1 Feav ouer — 0 SR
CLAMPS
o o 5 X 3 1/4°
\ ) SLEEVE
=1 FILTER BOX LID
(3> 1/4"-20 BOLTS L o #080
(3> 174" LOCK WASHERS CLAMPS
(3> 1/4* WASHERS
Ul T
I= T _
FILTER BOX -
(3 6 MM X 25 BOLTS ALIGNS
(3 1/4° LOCK WASHERS AGAINST VOLANT FILTER
(3 1/4* WASHERS FENDER BOX ADAPTER
ACCESSIRY SUPPORT
OPENING
o
I

POWERCORE FILTER W/CLAMP



